

## INSPECTION CERTIFICATE According to EN 10204 3.1

Commodity	FLUX CORED WELDING WIRE	Trade Model	E71T-0	GS	Size	0.8mm	Batch No.	7338-23095608
Chemical Composition (%)		Mechanical Properties of Deposited Metals			Others			
Items	Test Result	Items Test Resu			Result			
С	0.20			512				
S	0.004							
Mn	0.68							
Si	0.47					,		
Р	0.01	Tensile Strength						
Cr	0.01	(MPa)						
Ni	0.01							
Мо	0.01							
V	0.01							
Al	1.62							
Norms: AWS A5.20: E71T-GS GB/T10045-2018 E501T-GS	WE HEREBY CERTIFY THAT THIS REPORT IS CORRECT AND THAT ALL TEST RESULTS ARE IN COMPLIANCE WITH THE SPECIFICATION DESCRBRD HEREIN. THE MANUFACTURING PROCESS OF OUR PRODUCTIS IN ACCORDANCE WITH THE CERTIFICATION CONDITION.WE ARE RESPONSIBLE FOR THE QUALITY OF OUR PRODUCTS.							

Date of Issue:

2023/09/20